
2



3

45-0643

REF QTY PART NO DESCRIPTION

1 1 2-1221 TANK, 6 GALLON

2 1 46700 LID, TANK

3 1 2-1222BL3 FRAME, TANK MOUNT

4 2 2-1223BL3 WHEEL SUPPORT

5 2 2-1234OR1 BOOM, FORMED 24"

6 1 28617BL3 DRAWBAR

7 1 2-410 AXLE, 1/2"

8 2 41863C WHEEL & TIRE ASSY

9 4 2-1227 FELT PAD 8" X 12"

10 1 23687BL1 BRACKET, HITCH

11 1 24192BL1 BRACKET, HITCH (STRAIGHT)

12 4 44292 BOLT, HEX 5/16-18 X 2-1/2

13 8 47810 NUT, HEX 5/16-18 NYLOCK

14 4 47141 NUT, WING 1/4-20 NYLON

15 4 44950 BOLT, CARR 1/4-20 X 3/4"

16 12 43012 BOLT, HEX 1/4-20 X 3/4"

17 12 42977 WASHER, 1"

18 12 47189 NUT, HEX 1/4-20 NYLOCK

REF QTY PART NO DESCRIPTION

19 4 1540-59 WASHER, 1-1/16"

20 2 47134 PIN, HAIR COTTER

21 6 R19111116 WASHER, 11/16"

22 1 47623 PIN, HITCH 3/8" X 2-3/4"

23 1 43343 PIN, HAIR COTTER 3/32 X 2-5/16

24 1 2-523 FITTING, VALVE 3/4"

25 5 2-317 HOSE, 3/8" X 2.5"

26 4 2-1229 HOSE, 3/8" X 4-3/4"

27 2 2-339 HOSE, 3/8" X 14.5"

28 7 ST43013 TEE 3/8" BARBS

29 4 2-1226 FITTING, ELBOW 3/8" X 3/8" 

30 2 ST43684 WASHER, VINYL

31 4 43177 WASHER, LOCK 1/4"

32 1 ST43425 FITTING 1/2" MP - 3/8" BARB

33 1 2-1425 FITTING, COUPLER 3/4" 

34 4 43081 WASHER, 7/8"

35 8 43182 BOLT, HEX 5/16-18 X 3/4"

— 1 3-422 OWNERS MANUAL


